Anaesthetics and Theatres, NHS Lothian: Guidelines, Policies and Procedures
St Johns Hospital

 Guideline for the Management of Post-Operative Nausea and Vomiting 
Post operative nausea and vomiting can be defined as nausea, retching or vomiting in the first 24-48 hours after surgery. It is unpleasant for patients and in some instances is the problem that concerns them most when attending for surgery. It can also result in delayed discharge from hospital. There is a 30% risk of PONV, with this rising to 80% in high risk patients.
Risk Factors for PONV
Patient Related
Female gender, non-smoker, history of motion sickness or PONV, risk increases with decreasing age

Anaesthesia Related

Use of volatile anaesthetic agents (single most important factor for predicting emesis in first 2 hours post-operatively), nitrous oxide use, opioid use, prolonged surgery
Surgery Related

Evidence is controversial, the following types of surgery may be associated with increased risk of PONV: gynaecology, ophthalmology, thyroid surgery, otology.
Calculating Risk of PONV
The Apfel score can be used in adults to calculate the risk of PONV. A single point is given for each of the following criteria:

Female gender, history of PONV or motion sickness, non-smoker, post operative opioid administration

	Apfel Score
	Chance of PONV %

	0
	10

	1
	20

	2
	40

	3
	60

	4
	80


If patients with Apfel score 0-1 are low risk, 2 are moderate risk and 3+ are high risk with due consideration of other factors – ie significance of vomiting (raised ICP, wired jaw). You may consider a ‘watch and wait’ approach to low risk, a single antiemetic in moderate risk and a multiple drug/multimodal approach in high risk patients.

Preventative strategies
Calculating risk of PONV enables us to plan appropriate management, for example consideration of local or regional anaesthetic techniques, or the use of total intravenous anaesthesia (TIVA). Limiting the use of perioperative opioids decreases the risk of PONV. 
Therapeutic strategies
Pharmacological

Ondansetron 4mg every 8 hours
Dexamethasone 4mg generally given as single intraoperative dose (avoid bolus in awake patient)
Droperidol 0.625mg (trials used dose of 0.625-1.25mg) every 6 hours
Cyclizine 50mg every 8 hours
These pharmacological drugs have been shown to be effective, the first 3 reduce PONV by 25% each with the effects being additive. Cyclizine showed a 27% reduction in post operative nausea, due to lack of evidence it is difficult to comment on the extent to which the effect would be additive but as different receptors are involved this is likely to be the case.
Non-pharmacological
P6 accupressure point at the wrist

Specific Considerations
All drugs have side effects and cost implications to their use. The most significant safety concern is the risk of arrhythmias in patients with QTc prolongation when using ondansetron/droperidol. Droperidol has 1% incidence of extrapyramidal side effects and may cause neuroleptic malignant syndrome. Caution should also be exercised using dexamethasone in diabetic patients and in awake patients if given IV can give a sensation of perineal warmth. Cyclizine may cause drowsiness, dry mouth and blurred vision.
Paediatric Patients
Risk factors for PONV in children 

Patient Related

Strong evidence: age ≥ 3 years, previous PONV

Weaker evidence: female gender, history of motion sickness

Anaesthesia Related

Strong evidence: use of volatile anaesthetic agents
Weaker evidence:  use of opioid or anticholinesterase drugs
Surgery Related

Strong evidence: strabismus surgery, tonsillectomy
Weaker evidence: surgery ≥ 30 mins

Recommendations
Prevention of PONV

Children at increased risk should be given IV ondansetron 0.15 mg/kg prophylactically.

Children at high risk should be given IV ondansetron 0.15 mg/kg and IV dexamethasone 0.15 mg/kg prophylactically.
Intra-operative IV fluids may reduce PONV in children.

Treatment of established PONV

IV ondansetron 0.15 mg/kg should be given to children who have not already been given ondansetron. 

For children who have already been given ondansetron a second antiemetic from another class should be given, such as: IV dexamethasone 0.15 mg/kg injected slowly or IV droperidol 0.025 mg/kg.
Consider P6 accupressure point at the wrist.
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